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Ref # SAP # Description Q'ty Unit

not shown 060249-AA TV Rack Set(Wire);CS08-US(MX15"TV) 1 SET
AB1 058650-AA Painting;Frame Set;BL;;;;CS07 1 EA
AC1 0000085541 CS08 Console Mast Set;MX-S5x 1 EA

AC10 0000083596 TV STAND KIT WITH CONTROLLER BRACKET SET 1 EA
AC3 069370 CS08 Grip Set;MATRIX MX-S5x 1 EA
AC4 060362-A IDLER SET;CB32-AU1E 1 SET
AD1 003274-A Inbuilt Receive Implement;Salutron;Model 1 PCS
AE1 069374 CS08 LOWER PEDAL ARM Set;MATRIX MX-S5x 1 EA
AE1 058684-AA Painting;Pedal Arm Set;BL;;L;;CS06 2 SET
AE2 058689-C IDLER SET;CS08; 2 EA
AE3 062770-AA Painting;Pedal Set;MATRIX;silver gray; 1 EA
AE4 069379 CS08 UPPER ARM Set;MATRIX MX-S5x 1 EA
AE4 060382-AA Painting;Pedal Arm Set;BL;;L;;CS06 2 SET
AE5 0000083505 IDLER SET;CS08; 2 EA
AJ1 058716-AA Painting;Stability;中GY;;F;;RB72 1 PCS
AN1 059059-BB CS08 Console Set;H003S201;US ES;CS08-AN1 1 EA
AN6 069373 CS08 Heart Sensor Set;MATRIX MX-S5x 1 EA
AP1 060247-CA DC charge Wire;1250(3.96-4P VH+3.5ψ Phpn 1 EA
AR1 058735-A Semi-Assy;RB79 Transmission Set;RB79 1 SET
AZ1 058755-C Semi-Assy;CS07 Hardware;KM;CS07 1 EA
B41 004980-A Insert Nut;Hex;NHS-580-3.0(M5X0.8P); 8 PCS
C22 059060-AA Painting;Cover;CN/GY;;;;CS07 1 SET
C30 068522-AA FOAM GRIP;φ31.8x3tx430L;BL;CS08; 2 EA
C31 0000080783 KettleRack;Console Mast;ABS;746;BL;CB62; 1 EA
C32 0000080784 Cover;Screw;PVC;BL;CB62; 2 EA
C43 004697-AC HYPOTENUSE INNER-HEX SOCKET SCREW 4 PCS
C44 004983-A Insert Nut;Hex;NKHS-8125-2.5(M8x1.25P); 6 PCS
D04 028272-CR Keypad Left;Flat 3Key CB64 ;CB64-W25C 1 PCS
D05 032524-CR Ketpad(Right);Flat 3Key CB64;CB64-W26C 1 PCS
D06 034598-BR Keypad(Below);Flat 4Key;CB64;CB64-W27B 1 PCS
D25 000688-A Tape;Foam;;20x30Hx4t;;;;;Double;TM65 2 PCS
D60 000475-CA Grip;Sensor;U;PA-746;BL;EP71; 2 EA
D61 028563-CA Grip;Sensor;D;PA-746;BL;EP71; 2 EA
D62 007806-D PLATE CONTACT HR 4 PCS
D64 069829 CS08 Pulse Sensor Set(Left);MXTRIX MX-S5 1 EA
D64 037996-AAR Overlay;Grip Pulse;;L;HKC;CB64 1 PCS
D65 069830 CS08 Pulse Sensor Set(Right);MX-S5x 1 EA
D65 037997-AAR Overlay;Grip Pulse;R;CB64;CB64-AN5B 1 PCS
E11 058690-C BELT FIXING PLATE 4 EA
E12 058691-B BELT FIXING PLATE 4 EA
E13 058692-C Fix Axle;S45C;φ20x116L;CS08; 4 EA
E14 058693-CA Fix Axle;;;SS41;;;;;TM27;TM27-B61B 2 EA
E15 058694-DA Stop Pad;PU;Black;CS08; 2 EA
E16 058695-B Spring;Stretch;φ41xφ3.2x210Lx54rd;CS08; 2 EA
E18 0000083790 Belt;Timing;HTD/1680-8M-20;CS08; 2 EA
E19 009475-B Bushing;;;CU;ψ34;;;EP49 8 PCS

Page 1 of 4 11/5/2008



MX-S5x Stepper Parts List(website)Rev 2.XLS

Ref # SAP # Description Q'ty Unit

E20 009467-D Bushing;Pedal Arm;;CU;ψ38;;;CS05 8 PCS
E21 058699-A Semi-Assy;CS07 Idler Set;Ball Beari;CS07 2 SET
E24 058702-DA Step Pad;Pedal;L;PC-510 1 EA
E32 004925-00 NYLON NUT 4 PCS
E33 005377-00 E-SHAPED RING 2 PCS
E34 005366-00 C ring 8 PCS
E36 005365-00 Clamp;Outer C Type;S-20;COS200; 6 PCS
E38 004468-00 ROUND HEX SOCKET SCREW 8 PCS
E40 004447-AB Screw;Hex Socket;Round;M5x0.8Px12L;Adher 8 EA
E41 0000081275 Screw;Hex Socket;Round;M6x1.0Px55L(Tooth 4 EA
E42 005072-00 FLAT WASHER 12 PCS
E43 018627-A WASHER FT 5.2X10X1 8 PCS
E44 005138-A FLAT WASHER 4 PCS
E45 005025-00 FLAT WASHER 8 PCS
E46 067662-A Screw;Wagon;M10x1.5Px135L(Tooth15L);Adhe 4 EA
E47 004885-00 HEX NUT 4 PCS
G01 069371 LEFT HANDLEBAR SET 1 EA
G02 069372 RIGHT HANDLEBAR SET 1 EA
G03 058710-AA Painting;Arm Rest Set;BL;U;CS08; 2 SET
G21 058714-CA FOAM GRIP;φ38.1x3tx1162L;BL;CS08; 2 EA
J21 037908-AA Foot Pad;Adjustic;;;;B;;;CB61 2 PCS

JM01 059332-00 Controller;motor 600W;ψ242;600rpm 2.5A 1 SET
L00 058724-00 Semi-Assy;CS07 Wheel Set;CS07 1 SET
L01 001113-00 SLEEVE FRONT FOOT NYLON 2 PCS part of L00
L02 058725-D Axle;Wheel;;SS41;φ15.88x430L;Anti-Rust; 1 EA part of L00
L03 000042-00 Wheel;;;Nylon;φ75;;;AC03 2 PCS part of L00
L04 001561-00 Cover;Wheel;荃國PVC;EP01 2 PCS part of L00
L05 005042-00 FLAT WASHER 2 PCS part of L00
L06 004763-00 OVAL HEX SOCKET SCREW 2 PCS part of L00
L07 005222-00 Washer;Corrugate;;;;φ16.7xφ22.5x0.3t;;;; 2 PCS part of L00
N04 038427-BA Reading Rack;PA-746(BL);EP74-N04B; 1 PCS
N05 000932-E Cap;C-SAFE;;;;BL;;CB32 2 PCS
N07 018605-D Console L Overlay;CB61-US(ENG);CB61-N07D 1 PCS
N09 039116-A Overlay 1 PCS
N12 006408-A Label;Console;;PET;;;;EP68 1 PCS
N13 065884-A Overlay(Middle);CS08-US (ENG);CS08-N13A 1 EA
N19 015261-AA Painting;Kettle Rack;CN/GY;;;;CB32B 1 SET
N25 065640-A SCREW BH M3X30 4 EA
N51 0000081745 Screw;Umbrella Cross;M5x0.8Px8L;stainles 4 EA
N52 068630-AA O Type Ring;φ9.0xφ5.0x2.0t; 5 EA
N53 068631-A Screw;Phillip;BH;Big;M3x0.5Px4L; 5 EA
P01 060246-C Digital communication Wire;1000(AMP 8P8C 1 EA
P02 060238-C Battery Wire;1100(187HSG x2+250HSG+250HD 1 EA
P03 060243-B TV Power Wire;1700(TKP H6630R1-04+SCD-02 1 EA
P04 060244-B TV Signal Wire;17700(5CF)x2;CS08-P04C 1 EA
P05 060240-B Hand Pulse Wire;900((ψ5.0 OT);CS08-P05B 1 EA
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P06 060237-A Pulse Wire;950+970(TKP H6630P1-06);CS08- 1 PCS
P07 060241-C Generator Wirel;600(3.96-2P WH);CS08-P07 1 EA
P08 060242-C Generator CNT Wire;200(3.96-5P白VH+HL20P- 1 EA
P09 060239-C LED charge Wire;1300(JST XAP03V-1);CS08- 1 EA
P10 060236-00 LED Seat;KSS PCL-5A 1 PCS
P12 060250-AA LCB;H002S051 MX-S5 CS08;CS08-P12C RoHS 1 SET
P13 003386-A IN Powder Core;FH0750B(聯磁);TM58 1 PCS
P14 069904 Cord;FH0650B;CB32-P16A 3 PCS
P15 068987-AA POWER TRANSFORMER SET(USA);CS08 AC IN90- 1 EA
P29 059857-A Battery;WP1.5-12;RB82-P20A 1 PCS
P30 060018-A BRACKET WHEEL 1 EA
P31 056200-BA PAD RUBBER 2 EA
P32 059907-A BOLT EYE HOOK 2 EA
P33 020437-00 WASHER FT M6.5X16X2.0T 2 EA
P34 062621-A NUT LEVELER WING M8 2 EA
P51 065248-A CONNECT 2 EA
P55 066090-A MagicWire;250 M/Rol 0.004 EA
P58 004371-00 OVAL PHILLIP SCREW 2 PCS
P59 004355-00 OVAL PHILLIP SCREW 2 PCS
Q01 069376 LEFT SIDE COVER SET 1 EA
Q02 069377 RIGHT SIDE COVER SET 1 EA
Q03 058731-BA Sleeve;Console Mast;PVC;RB41 1 EA
Q04 058733-CA Cover;Frame;RR;ABS/PA746;PANTONE 425C;RB 1 EA
Q15 059064-BA Fix Plate;E-PORT;ABS;EP23 1 EA
Q16 011855-A CON Plate;Cover;;SPC;2t;;;RB41 2 PCS
Q17 067787-A SIDE COVER FIXING PLATEB;SPC;CS01-102 1 EA
Q21 020016-AB Screw;Phillip;BH;Stainess;M5x0.8Px30L; 4 EA
Q22 004616-00 Screw;Umbrella Cross Tapped;φ4x12L; 4 PCS
Q23 004369-AH Screw;Phillip;BH;Stainess;M5x0.8Px15L; 8 EA
Q24 018627-A WASHER FT 5.2X10X1 4 PCS
Q25 005330-00 Clip;C Type;CF40390;WUSN-4039 4 PCS
Q27 004464-00 ROUND HEX SOCKET SCREW 2 PCS
Q28 004624-00 Screw;Umbrella Cross Tapped;φ4x20L;Gap; 4 PCS
R01 058736-B Axle Center;Flywheel;SCM440;CB32 1 EA
R02 058737-A Pulley;POLY-V;;;Nylon 6+30%Fiber;J8φ235; 1 PCS
R03 005365-00 Clamp;Outer C Type;S-20;COS200; 2 PCS part of AR1
R04 004081-A2 Bearing;Ball;;6204ZZ(?20x?47x14t);TPI 2 PCS part of AR1
R11 058738-A Belt;POLY-V;;;;390-J12;;Carlisle; 1 PCS
R12 004161-00 BELT DRIVE POLY-V 380-J8 1 PCS
R13 007768-D FIXING PLATE EYE BOLT 2 PCS
R14 004467-AB Screw;Hex Socket;Round;M6x1.0Px50L; 2 EA
R15 005220-00 WAVE WASHER 1 PCS part of AR1
R16 005029-00 FLAT WASHER 1 PCS part of AR1
S02 004472-00 ROUND HEX SOCKET SCREW 7 PCS
S03 005013-00 SPRING WASHER 6 PCS
S04 005077-00 FLAT WASHER 5 PCS
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S05 020226-00 Screw;Eye Hook;;;;1/4-20UNCx60L;;;; 1 PCS
S06 004931-00 Nut;Nylon;1/4'-20UNC; 1 PCS
S07 005075-00 FLAT WASHER 6 PCS
S08 004883-00 HEX NUT 1 PCS
T01 069369 CS08 DRIVE AXLE SET;MX-S5x 1 EA
T02 058741-A Bearing;Tapered Roller;;BPFL-5;Huei Yuan 2 PCS part of T01
T03 060364-B Pulley;POLY-V;;;Nylon 6+30%Fiber;J12φ233 1 EA part of T01
T04 004092-00 Bearing;One-Way;;HFL2530;INA 2 EA part of T06
T05 004091-00 BEARING ONE WAY FC-25 2 EA part of T06
T06 069378 CS08 Timing Pully Set;MATRIX MX-S5x 1 EA
T07 0000080718 Washer;Flat;Teflon;φ25.5xφ38x1.5t; 4 EA part of T01
T08 004991-00 KEY, 2-END ROUND 1 PCS part of T01
T09 005366-00 C ring 3 PCS part of T01
T10 004926-00 NYLON NUT 4 PCS part of T01
T11 005127-00 FLAT WASHER 4 PCS part of T01
T12 0000082661 Screw;Wagon;;;;M8x1.25Px20L;CS08-T12A; 4 EA
V04 027982-B SIDE COVER DECAL;EP68-US;EP68-V07B; 2 PCS
V07 006675-C Label;TV Rack Aperture Cover;EP68-V05C 1 PCS

not shown 058751-A Manual;Manipulate(Assembly);CS08(ENG); 1 PCS
W27 004647-00 ROUND-TAPPING PHILLIP SCREW 4 PCS
W31 013780-AAR QUICK KEYBOARD;R7000;RB73-N24A 2 SET
W35 018702-B INSIDE RECEIVER SET;EP71 responser and R 1 SET
W36 056009-A Pulse PWD Wire;220(TKP 2510A-3P);CB64-W36 1 EA
Y25 034586-BR CONSOLECONNECTING WIRE;CB61 1 PCS
Z01 004493-00 ROUND HEX SOCKET SCREW 8 PCS
Z02 005012-00 SPRING WASHER 17 PCS
Z03 067950-AB Screw;Lock;Stainess;M6x1.0Px36L; 2 EA
Z05 004763-AD Screw;Hex Socket;BH;Stainess;M8x1.25Px16 7 EA
Z06 005165-AD ARC WASHER 8 PCS
Z07 020298-00 OVAL HEX SOCKET SCREW 4 PCS
Z09 004369-AF Screw;Phillip;BH;Stainess;M5x0.8Px15L; 4 EA
Z10 004725-AD Screw;Hex Socket;BH;Stainess;M8x1.25Px45 2 PCS
Z11 004539-AC ROUND HEX SOCKET SCREW 2 PCS
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